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T E X T l L E T E S T I N G TESTING GERT. #3193.01 Report Mumber: 19-002733

Reviaion Numbe::1
CERTIFIED BEAUTY, Data Order Recelved: 05/22/2013
Far the Aceount of: Carnegie Fabrics LLG
110 North Centre Avenue
Rockyille Centre, NY 11570

Client's Identification: 5754

CERTIFICATE OF TESTING

TEST PERFORMED: California Technical Bulletin 117: June 2013 — Requiraments, Test Procedure and Apparatus for
Tasting the Smolder Rasistance of Matarials Used in Upholstersd Furniture — Cover Fabric Test

TEST RESULTS
Specimen Char Length (in)  Extinguishad in 45
Minutas
initial Test 1 0.8 Y

2 0.6 Y

3 0.5 Y
NOTES
Test Condlitions: 70 +5°F, 50 £5% Ralative Humidity
Dey-008: Used SRM 1186 Equivalent YES
Lot # 18390120015
ACCEFTANCE CRITERIA

A materlal Is considered to pass or fail based on the following criteria: '
1. Asingle mock-up test spacimen fails to mest the requirements of this tast procadure if any of the followling criteria ocours:
a.  The mock-up test specimen continues o smolder after the 45 minute test duration
b.  Avertical char length of tore than 1.8 inches (45rmm) develops on the cover fabric
¢ The mock-up test specimen fransitions to open flaming
2, The tover fabric passes tha test if three initial mock-up specimens pass tha tast, Le. the cigarettes burn thair full length and sre
ne longer amaldering '
If more than ena Initlal specimen fails, the cover fabric fails the test
If any one of the threa Initial specimens falls, repeat e test an additional three specimens
5. Ifall three addifionsl specimens pass the test, the cover fabric passes tha tast. If any one of the additiona! thrae specimens
fails, the cover fabric fails the test :

bl

CONCLUSION Baged ar the above Resulis and Acceptance Criteria, the item tagted is:

= Fass
[ Fail
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CERTIFIGATION | certify that the above results were obtained after {esting specimen in accordance with the procadures and equipment
specified by the standard stated above.

ok, Shven,

Autharized Signature

Date Qrder CGomplated: 06/03/2019
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